Download Print this page

Husqvarna LE359 Spare Parts

Husqvarna le359 edger spare parts
Hide thumbs

Advertisement

Quick Links

16
LE359
1.1997
Spare Parts
1

Advertisement

loading

  Related Manuals for Husqvarna LE359

  Summary of Contents for Husqvarna LE359

  • Page 1 LE359 1.1997 Spare Parts...
  • Page 2 EDGER PARTS LE359 ENGINE ASSEMBLY Note: Always use original equipment parts. Use of service/replacement All unnumbered items are partsother than original parts may void interchangeable with opposite your warranty. side REF. REF. PART NO. PART NAME PART NO. PART NAME 601 00 00-80 Screw, 5/16-24x3.00...
  • Page 3 EDGER PARTS LE359 BLADE GUARD ASSEMBLY REF. QUILL REF. PART NO. PART NAME 601 00 22-10 Blade Guard 601 00 07-86 Carr. Bolt 5/16-18x.63 601 00 00-19 Flatwasher .344x.69x.065 601 00 00-59 Nut, 5/16-18 Reghexctrlk 601 00 22-11 Guide, Belt Front 601 00 21-95 Screw, 1/4-20x.50 Tap...
  • Page 4: Blade Assembly

    EDGER PARTS LE359 BLADE ASSEMBLY 323165D REF. PART NO. PART NAME REF. SUPPORT 601 00 00-21 Flatwasher, .531x1.06x.095 BRKT. 601 00 23-10 Quill Suppt. Assy. 601 00 22-16 Shoulder Bolt 3/8-16 601 00 00-60 Nut, 3/8-16 Reghexctrlk 601 00 22-17 Deflector, Rubber 601 00 22-18 Screw, 10-16x.50 Tap...
  • Page 5: Upper Handle Assembly

    EDGER PARTS LE359 UPPER HANDLE ASSEMBLY REF. NO. PART NO. PART NAME 601 00 21-98 Upper Handle & Foam 601 00 22-22 Plate Selector 601 00 00-69 Screw, 1/4-20x1.25 601 00 00-62 Nut, 1/4-20 Reghexctrlk 601 00 22-23 Handle, Depth Adjust 601 00 19-84 Screw, 5/16-18x1.25...
  • Page 6: Handle Assembly

    601 00 18-77 Decal, Information Danger Reference Only 601 00 22-01 Decal, Engine 601 00 22-29 Decal, Angle Indicator 601 00 22-30 Decal, Quadrant Selector 601 00 22-31 Decal, Blade Guard 601 00 20-96 Decal, Panel 601 00 22-02 Decal, Husq. LE359 332240D...